ZaR - El A

PARTS CATALOG

Inverter Generator




ENGINE-EXPLOSIVE VIEW




ENGINE-ITEM NUMBER

=1 = kv 5] = 1=
Fs |THRHES SEEE Description He
No Part No. Quantity

1 5787.06012. 00. 01 A IEAE M6 X 12 Bolt 24
2 2004. 168. 0100. 00. 00 FHi Hand shank 1
3 2000. T92. 2010. 04. 02 WLAH L 5 2% 4H Initiator 1
4 1005. B03. 0010. 00. 00 FEARER 23R Mounting plate 1
5 6177. 16000. 06. 01 W AERE M16X 1.5 Nut 1
6 2020. T92. 001V. 00. 00 e Starting sleeve 1
7 2030. T92. 001V. 63. 00 K E XU Flywheel fan 1
8 2040. T92. 004V. 00. 00 kAt Flywheel components 1
9 5787. 06008. 00. 01 i RIS A M6 X8 Bolt 5
10 [2090. T92. 001V. 00. 00 JEZ MR Tension disc 1
11 [5787.06030. 00. 01 A RZAE M6 X 30 Bolt 2
12 |2050.D88. 001V. 00. 00 7t HL 2% [ 2H 4 Charging coil assembly 1
13 [3150.188. 002V. 00. 00 TEF35X 52X 7 0il seal 2
14 |5787.06025. 00. 01 A IERE M6 X 25 Bolt 2
15 ]2100.B03. 0010. 00. 00 J KA Igniter 1
16  |0845.42013.00. 01 H 25T 4. 2X13 Bolt 2
17 5313. B03. 0010. 00. 00 B Starter motor cover 1
18  |1230.T92.001V. 16. 00 MLy R 2 A 0il gauge ass. 1
19  |5787.08050. 00. 01 A IERE M8 X 50 Bolt 2
20  [2070. T92. A02V. 00. 00 LB HLL Cranking motor 1
21 |[3170.T92.002V. 00. 00 ERAD10X 12 Set pin 6
22 1220. 188. ROO1V. 00. 00 JEZ R Tension disc 1
23 1250. 188. 001V. 00. 20 JBOMBERE M12X1.5X 15 Bolt 1
24 1260. 188. 001V. 66. 00 BURIERE R D12 Gasket for oil drain bolt 1
25 11000. T92. 0040. 00. 00 HHEEAEREN Crankcase body 1
26 3020. T92. 001V. 00. 00 T Sk Cylinder head gasket 1
27  |3170. 188. 002V. 00. 00 SERLAY 12X 20 Set pin 2




28  [0010. T92. 001V. 00. 00 TR Sk Cylinder head 1
29  |M5787.10080. 05. 10 HAEIERE M10X 1. 25X 80 Bolt 4
30 |2160. 168. 006V. 00. 00 KA ZE Spark plug 1
31 3000. T92. 001V. 00. 00 TSk 5 4 Cylinder head cover pad 1
32 7061. T92. 001V. 00. 00 I I 1) 2 A Breathing valve plate assembly 1
33 7061. T92. 002V. 00. 00 TR ] T Breathing valve pad 1
34 |7080.T92. 001V. 00. 00 ML € MY Fuel filter 1
35 0001. T92. 001V. 00. 00 Bk 25 Cylinder head cover 1
36 |5787.06020. 00. 01 A RZRE M6 X 20 Bolt 11
37  [2190.B03.0010. 00. 00 Sk 5 R Cylinder head air hood 1
38 5314.B03. 0010. 00. 00 il 3k i A e Cylinder head cover outer cover 1
39  [6177.06000. 00. 01 BB AA IS BE M6 Nut 2
40 [2280. T92. C02V. 00. 00 TIER Air cleaner ass. 1
41 [2370.792.001V. 00. 00 RS Exhaust pipe 1
42 13090. 188. 005V. 00. 00 I Air filter gasket 1
43 2260. B03. 0040. 00. 00 AbH 28 Carburetor ass. 1
44 |2360. 458. 003V. 00. 00 I HE R D8 Ferrule 1
45 2330. 154. CO6V. 00. 21 T 0il tube 1
46 3080. T92. 001V. 00. 00 LR Gasket, carburetor 1
47 |2300. T92. 004V. 00. 00 R ERZ N Carburetor block 1
48 3060. T92. 001V. 00. 00 B Ty Gasket, inlet port 1
49 10900. 68105. 00. 01 5 HT L IR A6 X 8 X 105 Bolt 2
50 0900. 08037. 00. 01 XL BB RS X 37 Bolt 2
51  |3100.T92.001V. 00. 00 HEA 2 1 3 Exhaust port gasket 1
52 |8654. B03. 0010. 00. 00 TR Case cover 1
53 [0135.T92. 004V. 00. 00 MLIH AR 2R R 0il alarm module 1
54 [0180.B03.0010. 60.00 i A 2H A4 Grankshaft ass. 1
55 [0190. T92. 001V. 00. 00 E A Connecting rod assembly 1
56 [0230.188.001V. 00. 00 EZEE R Clip, Piston pin 2
57 10220.T92. 001V. 00. 00 15 LA Piston pin 1
58  10200. T92. 001V. 00. 00 S Piston 1
59  10210.T92.001V. 00. 00 EFZE AT Piston ring ass. 1
60 1060. T92. 001V. 00. 00 P17 Al Balance shaft 1




61  |1040.T92.001V. 61. 00 Ph AR Bl Camshaft ass. 1
62 |1030. 188. 001V. 00. 00 FEAE Tappet 2
63 10020. T92. 001V. 00. 00 AT Intake valve 1
64 |0085.188.001V. 00. 00 BRI 0il seal, Intake valve 1
65 10160. T92. 002V. 00. 00 HEAT Pusher 2
66 0040. T92. 001V. 00. 00 SURE:FS Valve spring 2
67 0060. T92. 001V. 00. 00 SURE:S 3 Valve spring seat 2
68  |1120.T92.001V. 00. 00 I8k Valve collet 4
69  [0090. 188. 001V. 00. 00 AT Valve top cap 2
70  |5787.06012. 00. 10 T RIS A M6 X 12 Bolt 4
71 10100. T92. 001V. 00. 00 PR LA Rocker ass. 2
72 0030. T92. 001V. 00. 00 HA T Exhaust valve 1
73 0080. 188. 001V. 00. 00 HEA 155 | R Exhaust valve spring lower seat 1
74 [3040.T92. 001V. 00. 00 1 e i Crankcase mat 1
75  |3170.188.001V. 00. 00 SEALEH8 X 12 Set pin 4
76 16240. T92. 001V. 00. 00 MLy 22 204 0il pump assembly 1
77 1150. T92. 002V. 00. 00 IRGE ISR 0il pump valve spring 1
78  [1900. T92. 001V. 00. 00 NEE ©9.5 steel ball 1
79 13170.T92. ROO1V. 00. 00 EATAY DP8X10 Set pin 2
80  [3130.T92.002V. 00. 00 HZR O A5 e [ 0 rubber ring for oil pump 1
81  [3130.T92.001V. 00.00 B RO RGN [ Case 0 rubber ring 1
82  [1240.T92.001V. 00.00 GIREBURE S 0il filter plug 1
83 [1010.B03.0010. 00.00 i b i o Crankcase cover 1
84  11020.T92.001V. 00. 00 & 77 XA L R A 0il alarm 1
85 0097. 08000. 00. 01 PR O 8 Flat washer 10
86 0093. 08000. 00. 01 FAELRE D8 Spring washer 10
87  |5787.08042. 00.01 AL IR RE M8 X 42 Bolt 14
88  12230. B03.0010. 00. 00 S XURA Wind deflectorA 1
89 2230. B03. 0020. 00. 00 5 X AR B Wind deflectorB 1
90  [2030.562.0010. 00. 00 R Fan 1
91 4000. 562. 0010. 00. 01 HEALE THE Motor rotor assembly 1
92 |4100. 562. 001V. 00. 00 Jebr i D18.5X ®36.5X3 |Flat gasket 1
93  [6177.18000. 06. 07 AR EREMI8 X 1. 5 Nut 1




94  [0070. 08070. 00. 04. 01 NS SR8 X 70 Bolt 4
95 4000. 562. 0020. 00. 02 HLEFAHE Motor stator assembly 1
96  |4060.562.001V. 77. 00 e INEE: Generator back cover 1
97  15010. 562. 002V. 00. 00 ¥k Plug 1
98 2365. 188. 002V. 00. 00 2B ply—varn drill 2
99  |5787.06016.00. 01 iy i UEFE M6 X 16 Bolt 1




GENERATOR-EXPLOSIVE VIEW

=(65)-

\ \ ‘
L O ® B G




ENGINE-ITEM NUMBER

Fs | FEMHES HE
SRR Description
No Part No. Quantity
1 5787. 06012. 00. 01 RIS M6 X 12 Bolt 24
2 2004. 168. 0100. 00. 00 T Hand shank 1
3 2000. T92. 2010. 04. 02 LA AT B 2820 Initiator 1
4 1005. B03. 0010. 00. 00 FER BB 22 R Mounting plate 1
5 6177. 16000. 06. 01 M A EE M16X 1. 5 Nut 1
6 2020. T92. 001V. 00. 00 e Starting sleeve 1
7 2030. T92. 001V. 63. 00 RE R Flywheel fan 1
8 2040. T92. 004V. 00. 00 RES A Flywheel components 1
9 5787.06008. 00. 01 T ALIEAE M6 X 8 Bolt 5
10 2090. T92. 001V. 00. 00 X570 Tension disc 1
11 5787. 06030. 00. 01 AR M6 X 30 Bolt 2
12 2050. D88. 001V. 00. 00 7o FL P A A Charging coil assembly 1
13 3150. 188. 002V. 00. 00 T 35X 52X 7 0il seal 2
14 5787. 06025. 00. 01 W ATIERE M6 X 25 Bolt 2
15 2100. B03. 0010. 00. 00 =D& Igniter 1
16 0845. 42013. 00. 01 HUURET 4.2X13 Bolt 2
17 5313. B03. 0010. 00. 00 Ja B AL E Starter motor cover 1
18 1230. T92. 001V. 16. 00 P R A 0il gauge ass. 1




19 5787.08050. 00. 01 AR M8 X 50 Bolt 2
20 2070. T92. A02V. 00. 00 B L Cranking motor 1
21 3170. T92. 002V. 00. 00 ERA D 10X 12 Set pin 6
22 1220. 188. ROO1V. 00. 00 JE £ AR Tension disc 1
23 1250. 188. 001V. 00. 20 B M12X 1. 5X 15 Bolt 1
24 1260. 188. 001V. 66. 00 ORI D12 Gasket for oil drain bolt 1
25 1000. T92. 0040. 00. 00 HHEEHVIEREN Crankcase body 1
26 3020. T92. 001V. 00. 00 Sk Cylinder head gasket 1
27 3170. 188. 002V. 00. 00 SENLEY 12X 20 Set pin 2
28 0010. T92. 001V. 00. 00 PRI Sk Cylinder head 1
29 M5787. 10080. 05. 10 M AIERS M10X 1. 25X 80 Bolt 4
30 2160. 168. 006V. 00. 00 KA ZE Spark plug 1
31 3000. T92. 001V. 00. 00 LSk mg B Cylinder head cover pad 1
32 7061. T92. 001V. 00. 00 IR 8% 1)) ZHL A2 Breathing valve plate assembly 1
33 7061. T92. 002V. 00. 00 I i) Breathing valve pad 1
34 7080. T92. 001V. 00. 00 HLIHPEM Fuel filter 1
35 0001. T92. 001V. 00. 00 o2k 5 Cylinder head cover 1
36 5787. 06020. 00. 01 RIS M6 X 20 Bolt 11
37 2190. B03. 0010. 00. 00 H 3k X Cylinder head air hood 1
38 5314. B03. 0010. 00. 00 &Lk 5 A1 E Cylinder head cover outer cover 1
39 6177. 06000. 00. 01 W BB AR IERE M6 Nut 2
40 2280. T92. CO2V. 00. 00 TIER Air cleaner ass. 1
41 2370. T92. 001V. 00. 00 RS Exhaust pipe 1
42 3090. 188. 005V. 00. 00 TUEAR Air filter gasket 1
43 2260. B03. 0040. 00. 00 R Carburetor ass. 1




44 2360. 458. 003V. 00. 00 WM K 08 Ferrule 1
45 2330. 154. CO6V. 00. 21 e 0il tube 1
46 3080. T92. 001V. 00. 00 A Y Gasket, carburetor 1
47 2300. T92. 004V. 00. 00 AliErES=s Carburetor block 1
48 3060. T92. 001V. 00. 00 BER O Gasket, inlet port 1
49 0900. 68105. 00. 01 B PRI 6 X8 X 105 Bolt 2
50 0900. 08037. 00. 01 XL 8 X 37 Bolt 2
51 3100. T92. 001V. 00. 00 HES 25 3 Exhaust port gasket 1
52 8654. B03. 0010. 00. 00 FEREE Case cover 1
53 0135. T92. 004V. 00. 00 ML AR E SRR 0il alarm module 1
54 | 0180.B03.0010. 60. 00 iHEEERES Grankshaft ass. 1
55 0190. T92. 001V. 00. 00 EFFAH A Connecting rod assembly 1
56 0230. 188. 001V. 00. 00 TE A R P Clip, Piston pin 2
57 0220. T92. 001V. 00. 00 T FEA Piston pin 1
58 | 0200. T92. 001V. 00. 00 T Piston 1
59 0210. T92. 001V. 00. 00 T FE PR AH A Piston ring ass. 1
60 1060. T92. 001V. 00. 00 P17 il Balance shaft 1
61 1040. T92. 001V. 61. 00 I A Camshaft ass. 1
62 1030. 188. 001V. 00. 00 A Tappet 2
63 0020. T92. 001V. 00. 00 0] Intake valve 1
64 0085. 188. 001V. 00. 00 4 5 0il seal, Intake valve 1
65 0160. T92. 002V. 00. 00 HEFF Pusher 2
66 0040. T92. 001V. 00. 00 SIRESS Valve spring 2
67 0060. T92. 001V. 00. 00 SANE:S 3 Valve spring seat 2
68 1120. T92. 001V. 00. 00 1B Valve collet 4




69 0090. 188. 001V. 00. 00 A1 TE Valve top cap 2
70 5787.06012. 00. 10 AL IRRE M6 X 12 Bolt 4
71 0100. T92. 001V. 00. 00 PR A A Rocker ass. 2
72 0030. T92. 001V. 00. 00 HEA Exhaust valve 1
73 0080. 188. 001V. 00. 00 HES )98 Exhaust valve spring lower seat 1
74 3040. T92. 001V. 00. 00 HERER Crankcase mat 1
75 3170. 188. 001V. 00. 00 ENLEY 8X 12 Set pin 4
76 6240. T92. 001V. 00. 00 GIRHESSAERES 0il pump assembly 1
77 1150. T92. 002V. 00. 00 N ER G IRE:S S 0il pump valve spring 1
78 1900. T92. 001V. 00. 00 B 9.5 steel ball 1
79 | 3170.T92.R0O01V. 00. 00 ENIEY P8X 10 Set pin 2
80 3130. T92. 002V. 00. 00 HZE 0 BUR% i P 0 rubber ring for oil pump 1
81 3130. T92. 001V. 00. 00 EF6 0 RIS i el Case 0 rubber ring 1
82 1240. T92. 001V. 00. 00 MLy %€ 0il filter plug 1
83 1010. B03. 0010. 00. 00 Hh Hh 46 o5 Crankcase cover 1
84 1020. T92. 001V. 00. 00 JE 71 ML 2 0il alarm 1
85 | 0097.08000. 00. 01 FHE 08 Flat washer 10
86 | 0093. 08000. 00. 01 BAHE O8] Spring washer 10
87 | 5787.08042. 00. 01 H A IE A M8 X 42 Bolt 14
88 | 2230.B03.0010.00. 00 SRR A Wind deflectorA 1
89 | 2230.B03.0020. 00. 00 SRH B Wind deflectorB 1
90 | 2030.562.0010. 00. 00 R Fan 1
91 4000. 562. 0010. 00. 01 L 145 Motor rotor assembly 1
92 4100. 562. 001V. 00. 00 JEFRFE ©18.5X ©36.5X3 | Flat gasket 1
93 | 6177. 18000. 06. 07 WA HZRE MIS X 1. 5 Nut 1




94 0070. 08070. 00. 04. 01 S AR 8 X 70 Bolt 4
95 4000. 562. 0020. 00. 02 HALE 745 Motor stator assembly 1
96 4060. 562. 001V. 77. 00 G INES: Generator back cover 1
97 5010. 562. 002V. 00. 00 ¥k Plug 1
98 2365. 188. 002V. 00. 00 KB ply-yarn drill 2
99 5787. 06016. 00. 01 HAIERE M6 X 16 Bolt 1




%48 (Crankcase)

= gy ry—— —
?oj.g é’;szi:.ﬁ TR Description Qfaﬁn%ity

1 5313. B03. 0010. 00. 00 JB B L= Starter motor cover 1

2 0845. 42013. 00. 01 HIUEAT 4.2X13 Bolt 2

3 5787. 06030. 00. 01 AL M6 X 30 Bolt 2

4 5787. 06025. 00. 01 T ALIEAE M6 X 25 Bolt 2

5 3150. 188. 002V. 00. 00 335X 52X 7 0il seal 1

6 2100. B03. 0020. 00. 00 KA Igniter 1

7 0190. T92. 001V. 00. 00 SEAFH A Connecting rod assembly 1

8 0230. 188. 001V. 00. 00 |3FHZERS Clip, Piston pin 2

9 0220. T92. 001V. 00. 00 THIEAY Piston pin 1

10 0210. T92. 001V. 00. 00 V& FENH A Piston ring ass. 1




11 8654. B03. 0010. 00. 00 R Case cover 1
12 5787.06012. 00. 01 AR M6 X 12 Bolt 7
13 1000. T92. 0040. 00. 00 ETEIEREN Crankcase body 1
14 3170. T92. 002V. 00. 00 ENG D10X 12 Set pin 2
15 1260. 188. 001V. 66. 00 BUMIBR R @12 Gasket for oil drain bolt 1
16 1250. 188. 001V. 00. 20 JRCHERE M12X 1.5X 15 Bolt 1
17 2070. T92. A02V. 00. 00 s AL Cranking motor 1
18 1230. T92. 001V. 16. 00 ML R A 0il gauge ass. 1
19 5787. 08050. 00. 01 5 LIRS M8 X 50 Bolt 2




A% (Crankcase cover)

To.? EP;E?E? SR Description Quifrfity
1 0180. B03. 0010. 60. 00 HH Al 2H 1R Grankshaft ass. 1
2 0135. T92. 004V. 00. 00 FIL7H A3 23 A 0il alarm module 1
3 5787.06016. 00. 01 R IEAE M6 X 16 Bolt 1
4 1060. T92. 001V. 00. 00 P14 Balance shaft 1
5 1040. T92. 001V. 61. 00 I R il A Camshaft ass. 1
6 3040. T92. 001V. 00. 00 HEGE R Crankcase mat 1
7 3170. 188. 001V. 00. 00 SENLS X 12 Set pin 2
8 5787. 06020. 00. 01 RTIEARE M6 X 20 Bolt 3
9 6240. T92. 001V. 00. 00 DIREREAER G 0il pump assembly 1
10 1150. T92. 002V. 00. 00 IR IRE RS 0il pump valve spring 1




11 1900. T92. 001V. 00.00  |[4MEk ®©9.5 steel ball 1
12 3170.T92. ROO1V. 00. 00  |EA74Y D8X 10 Set pin 2
13 3130. T92. 002V. 00. 00 |72 0% A% Jis: Pl 0 rubber ring for oil pump 1
14 3130. T92. 001V. 00. 00 | & 5607 $2. ) ] Case 0 rubber ring 1
15 1240. T92. 001V. 00. 00 DIRTHBNRIRE: S 0il filter plug 1
16 1020. T92. 001V. 00. 00 | JFE Sy ALy 4R e 2e 0il alarm 1
17 1010. B03. 0010. 00. 00 b e 25 Crankcase cover 1
18 3150. 188.002V. 00. 00 |JhFt35X 52X 7 0il seal 1
19 0097. 08000. 00. 01 “FHE @8 Flat washer 8
20 0093. 08000. 00. 01 P EE 8 Spring washer 8
21 5787. 08042. 00. 01 RIS M8 X 42 Bolt 8




HELZHM (Motor assembly)

= 3 =] Sfehr L

= T S e
1 2230. B03. 0010. 00. 00 5 AARA Wind deflectorA 1
2 5787.06012. 00. 01 IR M6 X 12 Bolt 5
3 2230. B03. 0020. 00. 00 FARB Wind deflectorB 1
4 5787. 06020. 00. 01 A IERE M6 X 20 Bolt 4
5 2030. 562. 0010. 00. 00 R Fan 1
6 4000. 562. 0010. 00. 01 AL FHE Motor rotor assembly 1
7 4100. 562. 001V. 00. 00 JEFRFH D18.5X ®36.5X3  |Flat gasket 1
8 6177. 18000. 06. 07 AR REMIS8 X 1.5 Nut 1
9 0070. 08070. 00. 04. 01 7S AIEFE8 X 70 Bolt 4
10 4000. 562. 0030. 00. 02 HALE THE Motor stator assembly 1
11 3170. T92. 002V. 00. 00 ENE D10X 12 Set pin 4
12 4060. 562. 001V. 77. 00 KNG 5t Generator back cover 1
13 5787. 08042. 00. 01 R IERE M8 X 42 Bolt 6
14 5010. 562. 002V. 00. 00 33 Plug 1
15 1220. 188. ROO1V. 00. 00  [JEZEK Tension disc 1




%

&%

Y
HIL#HM ( Cylinder head parts)
FN?oj.g 4’;2514:11\%])75 AR Description Quijzn%ity

1 3020. T92. 001V. 00. 00 Bk Cylinder head gasket 1
2 3170. 188. 002V. 00. 00 JERLEE 12X 20 Set pin 2
3 0010. T92. 001V. 00. 00 VALK Cylinder head 1
4 0900. 68105. 00. 01 G RCEL ISR 6 X 8 X105 Bolt 2
5 0900. 08037. 00. 01 Rk B 8 X 37 Bolt 2
6 3100. T92. 001V. 00. 00 |HFR 125 5} #4 Exhaust port gasket 1
7 2160. 168. 006V. 00. 00 KA FE Spark plug 1
8 M5787. 10080. 05. 10 e M10X 1. 25X 80 Bolt 4
9 3000. T92. 001V. 00. 00 {1k 75 H Cylinder head cover pad 1
10 5787. 06008. 00. 01 W ALIEAE M6X 8 Bolt 4




11 7061. T92. 001V. 00. 00 I R 1) 2 A Breathing valve plate assembly 1
12 7061. T92. 002V. 00. 00 TR ] £ Breathing valve pad 1
13 7080. T92. 001V. 00. 00 MLy Fuel filter 1
14 0001. T92. 001V. 00. 00 Bk 1
15 5787. 06020. 00. 01 A IEAE M6 X 20 4
16 2190. B03. 0010. 00. 00 T3k 5 AR Cylinder head air hood 1
17 5787.06012. 00. 01 R IEAE M6 X 12 Bolt 7
18 5314. B03. 0010. 00. 00 Bl Sk 55 A Cylinder head cover outer cover 1




\
9
BL# 588 (Engine Starter)
ISEdva == RSN
?P”Bﬁ?ﬁ EIM LR Description ; ﬁf -
ar 0. uantity
1 2040. T92. 004V. 00. 00 “KEC A Flywheel components 1
2 2030. T92. 001V. 63. 00 TKES AR Flywheel fan 1
3 2020. T92. 001V. 00. 00 HeEhE Starting sleeve 1
4 6177. 16000. 06. 01 HRHIERE M16X 1.5 Nut 1
5 1005. B03. 0010. 00. 00 FE A BB 22 35 R Mounting plate 1
6 2365. 188. 002V. 00. 00 [#£kFEB ply-yarn drill 2
7 2000. T92. 2010. 04. 02 WL B 2L 4 1 Tnitiator 1
8 2004. 168. 0100. 00. 00 T Hand shank 1
9 5787. 06012. 00. 01 iy FLEAE M6 X 12 Bolt 5




BS (Air distribution)

FN%‘O? EP;E?:II\%)? T Description ijrfity
1 1030. 188. 001V. 00. 00 |#E4F Tappet 2
2 0160. T92. 002V. 00. 00 _[HEFT Pusher 2
3 0020. T92. 001V. 00. 00 |#HES[] Intake valve 1
4 0030. T92. 001V. 00. 00 |HEFSI] Exhaust valve 1
5 0085. 188. 001V. 00. 00 [#43h = 0il seal, Intake valve 1
6 0080. 188. 001V. 00. 00 [HES 1945 B Exhaust valve spring lower seat 1
7 0040. T92. 001V. 00. 00 |S535 Valve spring 2
8 0060. T92. 001V. 00. 00 |<.[ ] 38 25 s Valve spring seat 2
9 1120. T92. 001V. 00. 00 [<.1 14k Valve collet 4
10 0090. 188. 001V. 00. 00 [ 17JT0Ng Valve top cap 2
11 5787.06012. 00. 10 i AR AR M6 X12 Bolt 4
12 0100. T92. 001V. 00. 00 _[$RE4HLF Rocker _ass. 2




il S84 (Carburetor parts)

o T Fr THEE
1 3060. T92. 001V. 00. 00 [HS I Intake gasket 1
2 2300. T92. 004V. 00. 00 |4k ji #ed5 ik Carburetor block 1
3 3080. T92. 001V. 00. 00 |[fkim sy Gasket, carburetor 1
4 2260. B03. 0060. 00. 00 AL 28 Carburetor ass. 1
5 2360. 458. RO03V. 00. 00 |47 T e © 8 Ferrule 1
6 2330. 154. CO6V. 00. 22 |V & 0il tube 1




1
ZEyE8%  (Air cleaner)
= = = =y
o e Fiad TR
1 6177. 06000. 00. 01 W RLPI RIS EE M6 Nut 2
2 2280. T92. CO2V. 00. 00 T Air cleaner ass. 1
3 3090. 188. 005V. 00. 00 TIEA A Air filter gasket 1
4 2370. T92. 001V. 00. 00 RS Exhaust pipe 1




#h/7 (Eenine)

=] = ) A=l el L
?(;5 4"}:21[%?:.75 SR Description Qfaﬁn%ity
1 3350. 520. 003V. 00. 01 THE JEA shock—absorbing seat A 4
2 6177. 08000. 00. 07 BB A MR REMS Nut 4
3 6177. 10000. 05. 07 BB A IR BEM10 X 1. 25 Nut 4
4 2290. T92. 001V. 00. 00 HIER S Air filter holder 1
5 5787.06016. 00. 07 AL AENG X 16 Bolt 1
6 BP00. 092. 001. 03 DK4601 &% 35 2 Wil zh 11 Engine 1
7 1360. 452. 0010. 00. 00 |FRIH L34 Twisted wire ring 1




A 45% (Right housing)

=) 3 K] = by EL
?{f A"P’:iiq:.j5 SR Description Qja&n%ity
1 2004. 168. 0100. 00. 00 |F4% Hand shank 1
2 5787. 06020. 00. 07 A REAE MG X 20 Bolt 3
3 5596. 562. 0010. P4. 00 | A7 4H 55 4 Right exterior cover plate 1
4 5010. 562. 001V. 00. 00 | i ae 4% Sk Plug 1
5 5787. 06020. 00. 07 iy B HEAEME X 20 Bolt 6
6 6178. 06000. 01. 04 e hERE Nut 3
7 2222.562. 001V. 00. 00 |454h5% Right shell 1
8 5010. 562. 007V. 00. 00 |33k Plug 1
9 5010. 562. 003V. 00. 00 |3# 3 Plug 1




45 (Left housing)

=) 3 A= =R
?{f A"P’:iiq:.j5 LR Description Qja&n%ity
1 5787. 06020. 00. 07 5 IR AEME X 20 Bolt 3
2 5596. 562. 0020. P4. 00 | A= 41 &P K 25 A Left exterior cover plate 1
3 5787. 06020. 00. 07 B IE AR MG X 20 Bolt 6
4 6178. 06000. 01. 04 e i 2 BEM6 Nut 3
5 2220.562. 001V. 00. 00 |/ 4b5% Left shell 1
6 5010. 562. 003V. 00. 00 |3#%3k Plug 1
7 5010. 562. 007V. 00. 00 |33k Plug 1




HEES (Muffler parts)

=] = 3 =] P EL

- yT. S m
1 2436. 562. 0030. 00. 00 BB Silver paper 1
2 2400. 562. 001V. 00. 02 W e AR B Muffler exhaust lower cover assembly 1
3 2428.562. 001V. D7. 00 HAE N EENR Muffler lower cover 1
4 5787.06012. 00. 07 T R RARME X 12 Bolt 2
5 5787. 08042. 00. 01 ity BLIEAE MG X 42 Bolt 2
6 5787. 08020. 00. 01 i AL IRAR M8 X 20 Bolt 3




7 3100. T92. 001V. 00. 00 HES D 3 B Exhaust port gasket 1
8 2400. 562. 001V. 00. 00 T R A Noise deadener 1
9 6177.08000. 00. 07 7N FA R L R R Nut 2
10 4100. 700. MO1V. 20. 07 T3 [E] Flat gaske 4
11 5787. 08025. 00. 07 IS FA TR L TR Bolt 4
12 9757. 562. 002V. 00. 00 Y8 7 A A ER B AR Baffle plate of muffler housing 1
13 5787.06012. 00. 07 i 3 IEFEME X 12 Bolt 2
14 2400. 562. 001V. 00. 01 W A e R BB R Muffler exhaust top cover assembly 1
15 5787. 06025. 00. 07 A IE R MG X 25 Bolt 6
16 2433. 562. 001V. 00. 00 K 75 28 5 X = Muffler air hood 1




9—®

19 ——

.22 (Frame)

= = = =
FN?oj.g 4‘;2514:11\%];5 T AT Description Quia&n%ity

1 5787. 06016. 00. 07 AL IEAEME X 16 Bolt 3

2 6951. 562. 0020. 00. 00 LR Battery wiring harness 1

3 6951. 562. 0030. 00. 00 HURZR R Battery wiring harness 1

4 3331. J01.0010. 04. 01 FELI A Battery pack 1

5 2757. 562. 0010. 00. 00 FEIR Ry 2 A Battery protection pad A 4

6 2757.562. 0020. 00. 00 R RSB Battery protection pad B 2

7 2460. 562. 001V. 00. 00 ZERo Storage battery 1

8 9575. 562. 001V. 00. 00 & S A Battery band 1

9 6177. 08000. 00. 07 iy BB A MR REMS Nut 17




10 6690. 562. 001V. 00. 00 |3 %% Holder 4
11 3340. 562. 002V. D7. 00 JEEAR Baseplate 1
12 6178. 06000. 01. 04 S HEREM6 Nut 10
13 3340. 562. 001V. 63. 00  |J&AR Baseplate 1
14 5010. 562. 005V. 00. 00 |33k Plug 2
15 5787. 08020. 00. 07 i BB A MS X 20 Bolt 8
16 1616.562. 001V. D7. 00 |/ A KEE: Left and right beam 1
17 5787. 08040. 00. 07 i BEIEFEMS X 40 Bolt 1
18 4100. 700. MO1V. 20. 07 | KF# & 8% b 222 Flat gaske 2
19 1220. 528. R0010. 00. 00 | &£ kR Tension disc 1
20 2335. 562. 0010. 00. 00 [P S D 25%600 Corrugated pipe 1
21 2335. 458. 008V. 00. 00 |} SUE @ 25%180 Corrugated pipe 1
22 4080. 520. 001V. 04. 00 |8 JeFL Cingulum 10
23 3410. 562. 0010. 00. 00 |#EHh2k Ground lead 1
24 5787. 06016. 00. 07 i BB A M6 X 16 Bolt 1
25 5528. 000. 0070. 00. 00 |COHR % 2% CO alarm 1
26 5529. 562. 0010. D7. 00 |COHR 248 7 4 Holder 1
27 6111. 469. 0020. 00. 00 |y #5 BEFEM3%10 Bolt 2
28 6111.469. 0010. 00. 00 |5 #5 iEFEM6%10 Bolt 2




BFIF (Wheels and handrails)

75 THHES T Description iﬁz;

No. Part No. Quantity
1 5787. 08016. 00. 07 T AL IRAR M8 X 16 Bolt 2
2 4100. 700. MO1V. 20. 07 KPR 8% § 22%2 Flat gaske 2
3 3332. 562. 0010. 00. 00 TSR Wheel 2
4 3335. 562. 0010. 00. 00 KFehh Axle 1
5 5787. 08016. 00. 07 AL IRAEME X 16 Bolt 4
6 5787. 06025. 00. 07 T AL IR AR M6 X 25 Bolt 2
7 3360. 460. 002V. 00. 00 VA Shock pad 2
8 5787.08012. 00. 07 i AR M8 X 12 Bolt 4
9 3334. 562. 001V. 04. 00 AR Supporting seat 2




10 7136.562. 001V. 00. 00 |FIRE Hand the glue sets 2
11 4821.562. 001V. 00. 00 [T MUk Handle pipe assembly 1
12 6177. 10000. 05. 07 B MAEREMIO X 1. 25 Nut 2
13 5960. 562. 001V. 00. 00 | F-FE[H &8 Handle pin 2
14 0366. 168. 001V. 00. 00 |/ ffIEEL Nut 1
15 4100. 460. 002V. 20. 00 |[JEFR-FE13%24%1. 5 Non-standard flat pad 1
16 7374. 460. 001V. 00. 00 | HRs B ey Quick release pin 1
17 5787. 08025. 00. 07 N AR e Bolt 4
18 2129. 562. 002V. D7. 00 | FIEHEEmE () Fixing seat (right) 1
19 2129. 562. 001V. D7. 00 | F-EHE & e (F) Fixing seat (left) 1




/
/e !
/ 7
e
/ ;,//[%m
/ 1 A
T “
/e .‘m’ ,.
/l
/ / .,V/|II."""
A~
& / 'A
/ / '
&
| & /
/
) }
1
B2 (Tail cover)
75 EES T T Deseription iﬁl;
No. Part No. Quantity
1 5787.06020. 00. 07 5 B IEAEME X 20 Bolt 10
2 6566. 562. 001V. 00. 00 | HAL7E 55 AR 5L K Motor cover plate 1
3 5787. 06016. 00. 07 i S IEAEME X 16 Bolt 2
4 2319. 562. 001V. D7. 00 |§iJ5 FA4&Z: Front and rear upper beam 1




E# (Panel)

75 EH RS . . L

No. Part No. AT Description Quantity
1 2319. 562. 001V.D7. 00 |§iJ5 FREE Front and rear upper beam 1
2 2319. 562. 002V. D7.00 |§i FAEZ Bottom end rail 1
3 5787. 06016. 00. 07 iy BLIZFEM6 X 16 Bolt 5
4 3370. 562. 0100. 00. 99 | Panel 1
5 5787. 06030. 00. 07 i BLIZFE M6 X 30 Bolt 4
6 0234. 562. 0020. 00. 00 | B 4% % 2% Temperature sensor 1
7 2002. 562. 001V. 00. 00 |5 X &5 AR Wind scooper 1
8 8452. 562. 001V. D7. 00 |i¥idyge A sy 48 Inverter left bracket 1
9 8452. 562. 002V. D7. 00 |i¥iAF g4 S 48 Inverter right bracket 1
10 2470. 562. 0011. 00. 00 |i¥id5 g Inverter 1
11 6177. 06000. 00. 07 5 B B A B REM6E Nut 4
12 5787. 06020. 00. 07 iy FEUE A M6 X 20 Bolt 12
13 3370. 562. 001V. 04. 12 |HEiHUK & Block gine 1
14 6656. 562. 001V. 00. 00 |38 A8 48 78 75 AR Ak Inverter overlay board assembly 1




R AR

(Fuel tank components)

o T Sl mRE
1 5010. 562. 004V. 00. 00 |k Plug 4
2 5787. 06020. 00. 07 iy BLIEFE M6 X 20 Bolt 4
3 9674. 562. 001V. 00. 00 | k3R s, Upper cover plate 2
4 6178. 06000. 01. 04 & iR B Nut 2
5 5787. 06025. 00. 07 i FEIEAE M6 X 25 Bolt 4
6 0096. 06000. 00. 07 SFHBE O 6 Flat gaske 4
7 3230. 562. 001V. 04. 00 |HFEIR 2% Block gine 1




8 3200. 562. CO1V. P4. 00 | #RIM A8 E R Fuel tank assembly 1
9 2436. 562. 0020. 00. 00 |5 4% Fuel tank 1
10 3210. 460. DO1V. 00. 00 |J4H JTo% Fuel tank switch 1
11 2360. 458. R0O06YV. 00. 00 |77 JEIH & K D12 Ferrule 1
12 2360. 458. RO11V. 00. 00 [H i & ©10. 5 Ferrule 1
13 2360. 458. RO03V. 00. 00 |7 i e © 8 Ferrule 3
14 2330. 562. C030. 00. 00 [BRyh & KIREE Fuel oil evaporation collection pipe 1
15 2330. 154. C020. 00. 22 |44, 5X8.5X 190 0il tube 1






